pennsylvania

ri’ DEPARTMENT OF ENVIRONMENTAL Southcentral Regional Office

PROTECTION CLEAN WATER PROGRAM

Application Type Renewal NPDES PERMIT FACT SHEET Application No. PA0110744
Facility Type Industrial INDIVIDUAL INDUSTRIAL WASTE (IW) APS ID 745597
Major / Minor Minor AND IW STORMWATER Authorization ID 1164708
Applicant and Facility Information
Applicant Name Evitts Creek Water Co. Facility Name Evitts Creek Water
Applicant Address 1032 Lake Gordon Road Facility Address 1032 Lake Gordon Road
Bedford, PA 15522-5243 Bedford, PA 15522
Applicant Contact Rodney Marvin Facility Contact Rodney Marvin
Applicant Phone (814) 767-9552 Facility Phone (814) 767-9552
Client ID 286776 Site ID 4936
SIC Code 4941 Municipality Cumberland Valley Township
SIC Description Trans. & Utilities - Water Supply County Bedford
Date Application Received November 28, 2016 EPA Waived? Yes
Date Application Accepted January 17, 2017 If No, Reason
Purpose of Application This is an application for NPDES renewal.
PoE
Adobe Acrobat
Document
Summary of Review
Approve Deny Sighatures Date
Nicholas Hong, P.E. / Environmental Engineering Specialist
X March 27, 2019

Daniel W. Martin, P.E. / Environmental Engineer Manager

Maria Bebenek, P.E. / Environmental Program Manager




NPDES Permit Fact Sheet NPDES Permit No. PA0110744
Evitts Creek Water

Summary of Review

The application submitted by the applicant requests a NPDES renewal permit for the Evitts Creek Water Company located at
1032 Lake Gordon Road, Bedford, PA 15522 in Bedford County, municipality of Cumberland Valley. The NPDES expired on
May 31, 2017. The application for renewal was received by DEP Southcentral Regional Office (SCRO) on November 28,
2016.

The purpose of this Fact Sheet is to present the basis of information used for establishing the proposed NPDES permit
effluent limitations. The Fact Sheet includes a description of the facility, a description of the facility’s receiving waters, a
description of the facility’s attainment/non-attainment assessment status, and a description of any changes to the proposed
monitoring/sampling frequency. Section 6 provides the justification for the proposed NPDES effluent limits derived from
technology based effluent limits (TBEL), water quality based effluent limits (WQBEL), total maximum daily loading (TMDL),
antidegradation, anti-backsliding, and/or whole effluent toxicity (WET). A brief summary of the outlined descriptions has been
included in the Summary of Review section.

The subject facility is a 0.4297 MGD treatment facility. The applicant anticipates upgrades to replace the current sludge
removal system utilized in our settling tanks which discharges supernatant at the treatment facility in the next five years. The
upgrade will be contingent upon adequate funding. The NPDES application has been processed as an Industrial Wastewater
application (Minor facility without ELG) due to the type of sewage and the design flow rate for the facility. The applicant
disclosed the Act 14 requirement to Bedford County Commissioners Office and the Cumberland Valley Township and the
notice was received by the parties on September 9, 2016 and September 8, 2016. A planning approval letter was not
necessary as the facility is neither new or expanding.

Utilizing the DEP’s web-based Emap-PA information system, the receiving waters has been determined to be Tributary
61748 to Evitts Creek. The sequence of receiving streams that Tributary 61748 to Evitts Creek discharges into are Evitts
Creek and the Potomac River which eventually drains into the Chesapeake Bay. The subject site is subject to the
Chesapeake Bay implementation requirements. The receiving water has protected water usage for cold water fishes (CWF)
and migratory fishes (MF). No Class A Wild Trout fisheries are impacted by this discharge. The presence of high quality
and/or exceptional value surface waters triggers the need for an additional evaluation of anti-degradation requirements.

Tributary 61748 to Evitts Creek is a Category 5 stream listed in the 2016 Integrated List of All Waters (formerly 303d Listed
Streams). This stream is an non-attaining stream that is impaired due to an unknown cause and source. The receiving
waters is not subject to a total maximum daily load (TMDL) plan to improve water quality in the subject facility’s watershed.

The existing permit and proposed permit differ as follows:

e Based on water quality based effluent limits, TRC effluent limits will be reduced to 0.01 mg/l as a monthly average
and 0.05 mg/l as an instantaneous maximum.

The proposed permit will expire five (5) years from the effective date.

Based on the review in this report, it is recommended that the permit be drafted. DEP will publish notice of the receipt of the
NPDES permit application and a tentative decision to issue the individual NPDES permit in the Pennsylvania Bulletin in
accordance with 25 Pa. Code § 92a.82. Upon publication in the Pennsylvania Bulletin, DEP will accept written comments
from interested persons for a 30-day period (which may be extended for one additional 15-day period at DEP’s discretion),
which will be considered in making a final decision on the application. Any person may request or petition for a public
hearing with respect to the application. A public hearing may be held if DEP determines that there is significant public
interest in holding a hearing. If a hearing is held, notice of the hearing will be published in the Pennsylvania Bulletin at least
30 days prior to the hearing and in at least one newspaper of general circulation within the geographical area of the
discharge.

Any additional information or public review of documents associated with the discharge or facility may be available at PA
DEP Southcentral Regional Office (SCRO), 909 Elmerton Avenue, Harrisburg, PA 17110. To make an appointment for file
review, contact the SCRO File Review Coordinator at 717.705.4700.




NPDES Permit Fact Sheet NPDES Permit No. PA0110744
Evitts Creek Water

1.0 Applicant

1.1 General Information

This fact sheet summarizes PA Department of Environmental Protection’s review for the NPDES renewal for the following
subject facility.

Facility Name: Evitts Creek Water Company
NPDES Permit # PA0110744
Physical Address: 1032 Lake Gordon Road

Bedford, PA 15522

Mailing Address: 1032 Lake Gordon Road
Bedford, PA 15522

Contact: Rodney Marvin
Superintendent
814-767-9552
Rodney.marvin@cumberlandmd.gov

Consultant: There was no consultant used in the application for renewal.

1.2 Permit History

A Preparedness, Prevention and Contingency Plan (PPC) was prepared by Earth Systems Engineering LLC on January
2016. This report was enclosed as part of the NPDES renewal application.

2.0 Treatment Facility Summary

2.1 Site location

The physical address for the facility is 1032 Lake Gordon Road, Bedford, PA 15522. A topographical and an aerial
photograph of the facility are depicted as Figure 1 and Figure 2.


mailto:Rodney.marvin@cumberlandmd.gov

NPDES Permit Fact Sheet NPDES Permit No. PA0110744
Evitts Creek Water

Figure 1: Topographical map of the subject facility

Map eFacts Query | Advanced Query | Filter Plant Source Search

ESRI Streets & Imagery (© Topographic | National Geographic @, =, () 4= = > & =i Locate Latitude and Longitude
Decimal Degrees ©) DD/MM/SS

Degrees Minutes Seconds
~~| Latitude: 39 44

Longitude: -78 40

Locate J lEl

= VE
o

(Copyright:© 2013 National Geographic Society, i-cubed

Figure 2: Aerial Photograph of the subject facility

Map eFacts Query | Advanced Query | Filter Plant Source Search

©) ESRI Streets & Imagery | Topographic (| National Geographic @, =, (@) <= = ) > 8 =5 Locate Latitude and Longitude

Decimal Degrees ©) DD/MM/SS

Degrees Minutes Seconds
Latitude: 39 44 41

Longitude: -78 40 27

=2l

e ]
0 100 200ft

Imagery: Source: Esri, DigitalGlobe, GeoEye, Earthstar Geographics, CNES/Airbus DS, USDA, USGS, AeroGRID, IGN, and the GIS User Community; ESRI Streets: Sources: Esri, HERE, Garmin, USGS, Intermap, INCREMENT P, NRCan, Esri Japan, METI, Esri China (Hong Kong), Esri

Korea, Esri (Thailand), NGCC, ® OpenStreetMap contributors, and the GIS User Community



NPDES Permit Fact Sheet NPDES Permit No. PA0110744
Evitts Creek Water

2.2 Description of Wastewater Treatment Process

The subject facility is a 0.4297 MGD design flow facility. The subject facility treats wastewater using clarifiers with
dissolved air flotation units, dual media filters, and a wastewater settling basin. Solids are collected from the dissolved air
flotation and the wastewater settling basin in the equalization/thickening tank. The process flow diagram schematic is
shown below. The facility is being evaluated for flow, pH, total residual chlorine, TSS, total aluminum, total iron, total
manganese, nitrogen species, and total phosphorus. The existing permits limits for the facility is summarized in Section
2.4,

RAW WATER

BACKWASH SUPPLY

LOT CREATED: 5/29,/2018 00 AM, FILE: S04\ Concapt \Exliling Prodess Flow Schematio.dey

= W o OFLYO SHICIC
N OB (T
1 ) ]
Y RIS )
RN 15
OLD ClEsRwELL WATER ANTHRACITE ASAND FILTERS
A {20000 GAILGHZ) A (£11ER o6 TROUGH 18y
HACKWASH SUPPLY
.: EXISTIMG PROCESS FLOW SCHEMATIC
FLTENED TR o CITY OF CUMBERLAND
EXISTING PROCESS FLOW SCHEMATIC WATER TREATMENT FACILITY
'uﬂ:IE'.. HGT AL ECUIPMENT AND WSTRUMENTATION SHOWM FOR CLARITY, ALUEGANY COUNTY, WARTLAND
SCALE: MONE DATE: 1723718 |&
2.3 Facility Outfall Information
The facility has the following outfall information.
Outfall No. 001 Design Flow (MGD) .4297
Latitude 39° 44' 40.50" Longitude -78° 40" 28.09"

Wastewater Description: _Water Treatment Effluent

The subject facility outfall is not within the vicinity of another sewage/wastewater outfall.

2.3.1 Operational Considerations- Chemical Additives

Chemical additives are chemical products introduced into a waste stream that is used for cleaning, disinfecting, or
maintenance and which may be detected in effluent discharged to waters of the Commonwealth. Chemicals excluded are
those used for neutralization of waste streams, the production of goods, and treatment of wastewater.

The subject facility utilizes the following chemicals as part of their treatment process.

5



NPDES Permit Fact Sheet NPDES Permit No. PA0110744
Evitts Creek Water

e Chlorine for disinfection

e Ammonia for chlorine stabilizer

e Polyaluminum Chloride for coagulant

e Cation Polymer for Coagulant aid

e Sodium Hydroxide for pH adjustment

¢ Zinc Orthophosphate for corrosion inhibitor. This chemical was not considered as an additive as it is added for the
treatment for drinking water supply and does not have opportunity to appear in the wastewater backwash.

o Hydrofluosilicic Acid for fluoride additive to prevent dental carries. This chemical was not considered an additive
as it is used in the production for drinking water supply.

2.4 Existing NPDES Permits Limits

The existing NPDES permit limits are summarized in the table.

PART A - EFFLUENT LIMITATIONS, MONITORING, RECORDKEEPING AND REPORTING REQUIREMENTS
I.LA. For Qutfall 001 , Latitude 39° 44" 4049 , Longitude 78°40 28.09" , River Mile Index 0.26 , Stream Code 61748

Discharging to unnamed tributary to Evitts Creek.

which receives wastewater from water treatment plant filter backwash.

1. The permittee is authorized to discharge during the period from June 1, 2012 through May 31, 2013.

2. Based on the anticipated wastewater characteristics and flows described in the permit application and its supporting documents and/or amendments, the
following effluent limitations and monitoring requirements apply (see also Additional Requirements, Footnotes and Supplemental Information).

Effluent Limitations Monitoring Requirements
Parameter Mass Units (lbs/day) 1! Concentrations (mg/L) Minimum @ Required
Average Daily Average Daily Instant. Measurement Sample
Monthly Maximum Minimum Monthly Maximum Maximum Frequency Type
Flow (MGD) Report Report XXX XXX XXX XXX Continuous Estimate
pH (S.U) XXX XXX 6.0 XXX XXX 9.0 1/day Grab
Total Residual Chlorine XXX XXX XXX <01 XXX 02 1/day Grab
8-Hr
Total Suspended Solids Report Report XXX 30 60 75 1/week Composite
8-Hr
Total Aluminum Report Report XXX 40 80 10 1iweek Composite
8-Hr
Total Iron Report Report XXX 15 3.0 37 1/week Composite
8-Hr
Total Manganese Report Report XX 1.0 20 2.5 1/week Composite
8-Hr
Kjeldahl—-N Report XXX XXX Report XXX XXX 1/year Composite
8-Hr
Nitrate-Nitrite as N Report XXX XXX Report XXX XXX 1/year Composite
Report
Total Nitrogen®! Annual Avg XXX XXX Report XXX XXX 1/year Calculation
Report 8-Hr
Total Phosphorus Annual Avg XXX XXX Report XXX XXX 1/year Composite

Samples taken in compliance with the monitoring requirements specified above shall be taken at the following location(s): at Outfall 001

3.0 Facility NPDES Compliance History

3.1 Summary of Inspections

A summary of the most recent inspections during the existing permit review cycle is as follows.



NPDES Permit Fact Sheet NPDES Permit No. PA0110744
Evitts Creek Water

The DEP inspector noted the following during the inspections.

10/03/2013:

e The plant had exceedance of manganese reported in the DMR for the month of August.

e Both sedimentation basins were drained and cleaned.

o New flow meters were installed on both sedimentation basins to monitor effluent flow.

¢ Flow measurement was also checked with SCADA

o Alllogs were up-to-date. SOPs well detailed and readily available to employees. Emergency Response Plan was
also readily available to employees.

¢ No violations were observed during inspection.

10/27/2014:

e No reportable items during this inspection

02/04/2016:
¢ No reportable items during this inspection

02/08/2017:

e The facility had several effluent permit violations in 2016 for manganese. The operator suspects that biological
activity is taking place within the sludge thickener and causing some of the manganese to go into solution.
Operators have been adding sodium hypochlorite to the thickener to minimize the problem. There have been no
manganese violations since October 2016.

e Areview of records shows that daily effluent monitoring report forms were not attached to the eDMRs submitted
in August and September 2016. The facility was advised to submit the supplemental forms.

01/31/2018:

e The facility had effluent permit violations for several months in 2016 and 2017 for manganese. The operator
believes that biological activity is taking place within the sludge thickener during warm months and causing
manganese to go into solution. Operators have been adding sodium hypochlorite to the thickener to minimize the
problem. The facility was advised to look at other treatment alternatives if the addition of a chlorine solution is not
enough to meet permit limits on a consistent basis.

e The annual DMRs for nutrient reporting did not include the Chesapeake Bay annual supplemental report.

3.2 Summary of DMR Data

A review of approximately 1-year of DMR data shows that the monthly average flow data for the facility below the design
capacity of the treatment system. The maximum average flow data for the DMR reviewed was 0.267 MGD. The design
capacity of the treatment system is 0.4297 MGD.



NPDES Permit Fact Sheet

Evitts Creek Water

NPDES Permit No. PA0110744

Compliance History

DMR Data for Outfall 001 (from December 1, 2017 to November 30, 2018)

Parameter NOV-18 | OCT-18 | SEP-18 | AUG-18 | JUL-18 JUN-18 | MAY-18 | APR-18 | MAR-18 | FEB-18 JAN-18 DEC-17
Flow (MGD)
Average Monthly 0.172 0.131 0.191 0.193 0.174 0.241 0.181 0.160 0.197 0.203 0.263 0.267
Flow (MGD)
Daily Maximum 0.335 0.282 0.747 0.317 0.315 0.360 0.276 0.396 0.473 0.552 0.384 0.957
pH (S.U.)
Minimum 7.5 7.51 7.44 7.52 7.47 7.35 7.33 7.36 7.27 7.32 7.43 7.53
pH (S.U.)
Maximum 7.67 7.88 7.76 7.77 7.70 7.57 7.74 7.76 7.63 7.73 7.82 7.85
TRC (mg/L)
Average Monthly <0.1 <0.1 <0.1 0.0 0.0 0.0 0.0 0.0 0.0 0.0 0.0 0.0
TRC (mg/L)
Instantaneous
Maximum <0.1 <0.1 <0.1 0.0 0.0 0.0 0.0 0.0 0.0 0.0 0.0 0.0